



# Mill Test Certificate/检查证明书

Certificate No./证明书号码:190508-ZRNC-061-001

Date of Issue/发行日期:May., 09, 2019

Surface Finish/表面状态:NO.2B

浦项公众号

防伪二维码



请使用浦项公众号验证真伪

Order No./合同号码:SRK904866

PO No./订单号码:

Supplier/订户:江苏大明协好贸易有限公司

Commodity/品名:STS CR Coil

Customer/客户:江苏大明协好贸易有限公司

Spec & Type/规格:ASTM A240/A240M-2017:316L

Size/尺寸	Product No. 产品号码	Quantity 数量	Weight 重量 (kg)	Heat No. 炉号	POSITION	Tensile/拉伸试验			Hardness /硬度 HRB	DIVISION	Chemical Composition/化学成分(%)										
						YS (MPa)	TS (MPa)	EL (%)			C	Si	Mn	P	S	Cr	Ni	Mo	N		
1.2x1219xC	QWR2279B	1	24,080	S683106	T	270	623	54	81	L	162	598	1360	283	20	1672	1002	202	140		
					B	271	620	55	82												
*** Sub Total (180)***		1	24,080																		
*** Grade Total ***		1	24,080																		
*** Grand Total ***		1	24,080																		
=== Last item ===																					

\* Position - T : Top, M : Middle, B : Bottom

\* Tensile Test. Direction : Transversal, Gauge Length : 50mm(Rectangular),

\* Division - L:Ladle Analysis \* Tr(Trace)

We hereby certify that the material herein has been made in accordance with the order and specification.

\*\* HEAT TREATMENT \*\* SOLUTION TREATMENT MIN 1038 C QUENCHING

\* This Mill Test Certificate cannot be copied for any purpose.

\* After-sale Tel:(0512)58569641 or 58569573

